
GE
JR

16 - 139

THE STATE OF ERITREA 

ASMARA WATER SUPPLY AND SEWERAGE DEPARTMENT 

(AWSSD) 

PROJECT COMPLETION REPORT 

ON

ASMARA WATER SUPPLY INFRASTRUCTURE 

(DATA COLLECTION AND MANAGEMENT) 

PROJECT

IN THE STATE OF ERITREA 

DECEMBER 2016 

JAPAN INTERNATIONAL COOPERATION AGENCY 

YACHIYO ENGINEERING CO., LTD. 





THE STATE OF ERITREA 

ASMARA WATER SUPPLY AND SEWERAGE DEPARTMENT 

(AWSSD) 

PROJECT COMPLETION REPORT 

ON

ASMARA WATER SUPPLY INFRASTRUCTURE 

(DATA COLLECTION AND MANAGEMENT) 

PROJECT

IN THE STATE OF ERITREA 

DECEMBER 2016 

JAPAN INTERNATIONAL COOPERATION AGENCY 

YACHIYO ENGINEERING CO., LTD. 



Exchange Rate applied in this Report 

USD 1.00 = JPY 100.61、USD 1.00 = ERN 15.00 
[...]
(2) Progress of  Flowrate Measurement Using Ultra-Sonic Flowmeter 
1. DATA OBTAINED UNTIL 17TH AUGUST  REGARDING WATER QUALITY & FLOW

15

24 hour metering summary

Measuring date

Average flow 
rate during 
24hours 
metering  [m3/h]

Total water 
volume 
for 24 hours 
metering  [m3]

S.V.
system

Adi sheka dam outflow 16-17th Aug

S.V. WTP inflow from Adi sheka dam 237.06 1250.492

BORBORIELA (distribution)

Tokor 
system

Tokor inflow from Adi sheka dam 3th-4th Aug 282.137 6472.701

Tokor outflow 3th-4th Aug 537.38 4630.429

Tokor distribution

Mai Nefhi 
system

Mai Nefhi inflow 13th-14th Aug 339.837 3047.207

Mai Nefhi outflow 12th-13th Aug 675.021 16211.77

Sembel pump station inflow

Sembel pump station out flow 8th-9th Aug 588.799 3380.69

Sembel distributin area 8th-9th Aug 204.243 1181.21

Godaif outflow (distribution)

(2) Progress of  Flowrate Measurement Using Ultra-Sonic Flowmeter 
1. DATA OBTAINED UNTIL 17TH AUGUST  REGARDING WATER QUALITY & FLOW

SUMMARY OF 24 HOURS FLOW METERING 

PLAN

1. To continue to obtain the current actual data (from Dam and distribution etc.)

2. To confirm the correlation between Ultrasonic flow meter  and current measuring 
instrument (flow meter and weir level etc.) in each facility

3. To obtain more data  several times to get the capacity (inflow and outflow volume) 
in the W.T.P

16

(2) Progress of  Flowrate Measurement Using Ultra-Sonic Flowmeter 
1. DATA OBTAINED UNTIL 17TH AUGUST  REGARDING WATER QUALITY & FLOW

SITUATION OF ARRANGEMENT OF AUTO CAD BASE MAP

17

2. SITUATION OF ARRANGEMENT FOR THE AUTO CAD BASE MAP, DEMAND 
CALCULATION (POPULATION & CONSUMPTION) PER DISTRIBUTION ZONE 

AUTOCAD DRAWINGS AND BASE MAP

- Contour lines of Asmara city

- Asmara water supply pipe lines

- And combination of the above two gives a reliable information

- For the elevation and direction of pipe lines.

2. SITUATION OF ARRANGEMENT FOR THE AUTO CAD BASE MAP, DEMAND 
CALCULATION (POPULATION & CONSUMPTION) PER DISTRIBUTION ZONE 

18

Appendix 5-3



CONSUMPTION AND DEMAND

Depending on the standard water supply per capital per day

Estimated population

Gives the demand

2. SITUATION OF ARRANGEMENT FOR THE AUTO CAD BASE MAP, DEMAND 
CALCULATION (POPULATION & CONSUMPTION) PER DISTRIBUTION ZONE 

19

3. ANSWERS TO THE QUESTIONNAIRE (REQUESTED BY
JICA EXPERT TEAM)

20

4. SITUATION OF DAILY RECORDING WORKS (LIST UP
GOOD/BAD FACILITIES AND ANALYSIS OF REASONS)

21

Recommendation Regarding Operation and Water Quality Team

1. S.V. WTP

• No person assigned for water analysis.

• The workers are too aged to support the site responsible person (Eng. Mulgeta). 

• Number of sampling points are seven .

• So he needs additional staff especially for water quality analysis.

• There is no laboratory room.

2. Mai Nefhi WTP

• The person in charge of water analysis  does not master how to use the measuring 
equipment and how to record the data yet.

3. Toker Dam

• The person in charge of water analysis  does not master how to use the measuring 
equipment and how to record the data yet.

5. THE SUMMARY OF WATER FLOW AND QUALITY PER SYSTEM. 

22

Daily Water Balance and Performance Data (Mai Nefhi WTP)  in August 14
Mai Nefhi WTP  (Designed Capacity 20,000m3/day) Daily Water Balance and Performance Data 14-Aug

Flow Rate
m3/hr Operation Time (hr) m3/day Recovery Rate (%)

450 18.2 8,190

400 18.2 7,280

Water Quality
NTU

Inlet  From Mai Nefhi Dam 245

1st 246

2nd 292

101

245 NTU 246 NTU
8,190 m3/day 101 NTU

7,280 m3/day
No.1

292 NTU
No.4

No.2
Removal Rate of Turbidity

Tubidity Removal Rate※2

NTU m3/day kg/day※1 %

245 8,190 2007
No.5 1st 246 4,095 1007 50

2nd 292 4,095 1196 40
No.3 101 7,280 735 63

※1  As 1NTU=1mg/L
※2  Against inlet load of turbidity at inlet of WTP

No.6

Electricity
kwh/day kwh/m3

Electricity Consumed

Chemicals
Volume Used Dosage Rate

kg/day g-Al2O3/m3

Alum 600 10.3
Clorine

After

Sedimenataion

After RSF

Item

After RSF

Point Measured
Flow Rate

Inlet of WTP

After

Sedimenataion

Point Measured
Inlet at Receiving Basin

Water Production (by pump)

Point Measured

1st 

2nd

Receiving  Basin SedimenatationBasin

1st

2nd

Rapid Sand Filter ClearWater Basin

3rd

4th 

5th 

6th

P 

※1

※1

※1

※1

※1

※1

※1

P 

From Dam

Discharge  Wastewater & Sludge

AlumChlorine

5. THE SUMMARY OF WATER FLOW AND QUALITY PER SYSTEM. 

23

Daily Water Supply Balance of All the Water Facility in Asmara in August 14

Daily Flow Rate (To be Recorded)
S-* (m3/day) T-* (m3/day) M-* (m3/day) Legend

Pipes
Real T ime Flow Rate (To be Recorded)

S-* (m3/min) T-* (m3/min) M-* (m3/min) Open Channel

S.V.WTP System

T-5 (m3/day)

S-2 (m3/day) S-2 (m3/hr)

T-5 (m3/min)

(Time)
S-1 (m3/day) (Time)

S-3 (m3/day)

1,500 T-6 (m3/day)

S-1 (m3/hr)

S-3 (m3/hr)

(Time) 300 T-6 (m3/min)

5 hr
24 hr

T-7 (m3/day)

T-2 (m3/min)

T-2 (m3/day) T-7 (m3/min)

(Time)
(Time)

Toker WTP System
T-8 (m3/day)

T-1 (m3/day) T-3 (m3/day) T-4 (m3/day)

7,600 3,600
T-8 (m3/min)

T-1 (m3/hr) T-3 (m3/hr) T-4 (m3/min) by Pump
950 450 (Time)

(Time) 8 hr 4 hr

T-4 (m3/day) by Gravity T-9 (m3/day)

1,800

T-9 (m3/min)

(Time)

Mai Nefhi WTP  System

M-1 (m3/day) M-2 (m3/day) M-3 (m3/day) M-4 (m3/day)

8,190 7,280 4,020 by meter 350

M-3 (m3/min) M-4 (m3/min)

M-1 (m3/min) M-2 (m3/min) Pump 1 350 350
450 400 15.7 hr 1 hr
18.2 hr 18.2 hr

M-3 (m3/min)

Pump 2 350
12.2 hr

14-Aug

S.V.WTP

S.V.Dam

Mai Nefhi dam Mai Nefhi WTP

Toker dam Toker WTP

NEW SEMBEL
Pumping Station

GODAIF
Pumping Station

DENDEN 
Pump Station 

TSETSERAT
Reservor

MONOPOLIO
Reservor

MAI CHEHOT
Pumping Station

Total

Approx. 600M㎥

Total

Approx. 32M㎥

Designed Capacity
8,000㎥/Day

3,000㎥

800㎥

3,000㎥

500㎥×2

500㎥

3,000㎥

200㎥

300㎥×2

North East Part of Asmara

South Part of Asmara

P

Total

Approx. 1,360M㎥

P

Designed Capacity
18,000㎥/Day

600㎥

Total

Approx. 2,600M㎥

Designed Capacity
20,000㎥/Day

Gravitational Flow

P P P

North West and Central Part of Asmara

Water Supply Balance

Adi Sheka Dam

Total

Approx. 600M㎥

P

Gravitational Flow

?

P

?

P

?

P

P

P

PArgen Camp RS

6. NECESSARY POINTS TO BE IMPROVED FOR THE PROJECT ACTIVITIES 

24

1. Improvement of Facility 

(1) Regarding measuring flowrate using ultra sonic flowmeter

• To excavate the place to measure water flow  rate in Godaif outflow

• To fid the excavate point for several hours measurement in S.V. outflow 

• Submersion under water

(2) Others

• Install sampling tap in intake pipe from Mai Nefhi Dam (We are currently taking the sample for
raw water from center well of sedimentation tank.)

2. Improvement of Water Quality

• Verify the design of 3 WTP and propose the appropriate operation (By JICA expert team)

• Conduct jar test to grasp weather turbidity in raw water can be coagulated appropriately or 
not using aluminum sulfate and/or polymer being currently used. (By JICA expert team)

Appendix 5-4



SUBMERSION UNDER WATER OF INSTRUMENTAL

a. Submersion under water or  one of two instrumentals  for Ultrasonic flow meter 
on 12th Aug 2016

b. This instrumental is not working now.

c. Under confirming about the possibility of guarantee for repair

d. Water flow team continue to measure with the other instrumental

e. Please corporate the defend method to avoid submersion under the water
(24 hours  inspection, putting the guard man etc.)

25

6. NECESSARY POINTS TO BE IMPROVED FOR THE PROJECT ACTIVITIES 

Appendix 5-5





 
 

 
 
 
 
 
 
 
 
 
 
 
 

 
Appendix-6:  Material for the Demonstration of Jar Test 

and Treatment Process 
 

 





REPORT OF COAGULATION & SEDIMENTATION TEST(JAR TEST) 
AND PROPOSE THE OPERATION

A U G U S T  2 01 6

J I C A  E X P E R T  T E A M

T S U Y O S H I  O N O Z AT O

1

Asmara Water Supply Infrastructure (Data 
Collection and Management) Project

CONTENTS

1. Report of Coagulation and Sedimentation Test (Jar
Test) Using Raw Water on Tokor WTP

2. Demonstration of Jar Test

3. Study the Design of 3 WTP (Tokor, S.V. Mai Nefhi)
and propose the appropriate operation

4. Proposal of Dosing Aluminium Sulphate (Alum) in
Tokor WTP using Existing Powdered Activated Carbon
Dosing Equipment

2

3

1. REPORT OF COAGULATION AND SEDIMENTATION TEST (JAR TEST) USING 
RAW WATER ON TOKOR WTP

(1) Purpose
We grasp whether we can conduct coagulation and sedimentation 
appropriately  using coagulant currently being used. 

(2) Date Conducted
August 23, 2016

(3) Sample Used

Sample Tokor WTP, Raw Water -
Water Temp. 17.4 ℃

pH 7.2 -
Turbidity 58 NTU

Electro Conductivity 177 uS/cm
Color Some Color -

4

1. REPORT OF COAGULATION AND SEDIMENTATION TEST (JAR TEST) USING 
RAW WATER ON TOKOR WTP

(4) Methods

Alum

Raw Water

1 L

Raw Water 1L

Rapid Mixing Approx. 120rpm (= Approx. 48cm/sec)

Added alum

Slow Mixing Approx. 50rpm (= Approx. 20cm/sec)

Wait Approx. 10 min

・ Measured sedimentation velocity and 

checked the performanceof coagulation※3

Added polymer※1

Took the supernatant and measured 
the turbidity

Approx. 1min   Measurementof pH

Polymer※1

Approx. 10min

※1 Added polymer only at the necessary condition 

Impeller ※2

※2 Dimension of Paddle 76mm×27mm

※3 Measured sedimentation velocity and checked the performance of coagulation 

with visual estimation. Judged the performanceas follows;

Completelycoagulated : ○, Coagulatedbut not completelycoagulated : △, Not 

coagulated: ×

5

1. REPORT OF COAGULATION AND SEDIMENTATION TEST (JAR TEST) USING 
RAW WATER ON TOKOR WTP

(5) Results
1) In case alum (only 1 chemical) is used as coagulant

0

10

20

30

40

50

60

0 2 4 6 8

Tu
rb
id
it
y 
o
f 
Su
p
e
rn
at
an

t 
(N
TU

）

Dosing Rate of Alum (mg‐Al2O3/L) Condition After Sedimentation for 10 min
(No.1～No. 4 from Left Side)

Condition Just After Flocculation
(No.1～No. 4 from Left Side)

Turbidity after Coagulation and Sedimentation 

1 2 3 4

0 3 4.5 6

- - - -
7.2 7.2 7.0 6.8

Turbidity 57 5.2 4.6 4.1
Coagulation × ○ ○ ○

Sedimentatoin Velocity　(mm/min) - 150 100 50

No.

Dosing Rate of Alum　(mg-Al2O3/L)

Dosing Rate of Polymer (mg/L)
pH after Alum is added

Performance

6

1. REPORT OF COAGULATION AND SEDIMENTATION TEST (JAR TEST) USING 
RAW WATER ON TOKOR WTP

(5) Results
2) In case alum +Polymer (2 coagulant) are used as coagulant

Condition Just After Flocculation
(No.2 and No. 3 from Left Side)

0

2

4

6

8

10

12

0 0.02 0.04 0.06 0.08 0.1

Tu
rb
id
it
y 
o
f 
Su

p
e
rn
at
an

t 
(N
TU

）

Donsing Rate of Polymer (mg/L)

Turbidity after Coagulation and Sedimentation 

1 2 3

0 3 3

- 0 0.05
7.2 7.2 7.2

Turbidity 57.0 5.2 10
Coagulation × ○ ○

Sedimentatoin Velocity　(mm/min) - 150 250

No.

Dosing Rate of Alum　(mg-Al2O3/L)

Dosing Rate of Polymer (mg/L)
pH after Alum is added

Performance

Appendix 6-1



7

1. REPORT OF COAGULATION AND SEDIMENTATION TEST (JAR TEST) USING 
RAW WATER ON TOKOR WTP

(6) Conclusion

• Without any addition of alkali regent, by conducting
rapid mixing and slow mixing following the addition
of 3mg-Al2O3/L of aluminum sulfate (1 coagulant),
turbidity in the raw water could be coagulated
appropriately and it could be treated to approximate
5 NTU or less after sedimentation.

• By adding polymer in addition to aluminum sulfate,
we could make most of flocs bigger and could make
the sedimentation velocity higher. But a part of
turbidity was stayed in the supernatant as choroid
even after coagulation and sedimentation were
conducted. Therefore, the turbidity became higher
than that of the sample without polymer .

8

3. STUDY THE DESIGN OF 3 WTP (TOKOR, S.V. MAI NEFHI) AND PROPOSE THE 
APPROPRIATE OPERATION

(1) TOKOR WTP

SCHEMATIC FLOWSHEET  OF TOKOR WTP

Mixing Basin Flocculation Basin Sedimentation  Basin Sand Filtration Basin 

From Tokor Dam

To Clean Water Basin

Design Capacity : 18,000m3/day 

※Upflow Upflow type with
inclined plate

※Mechanical Mixing 

Type

※Mechanical 
Flocculation Type ※Anthracite+sand are

used

Alum (Solid Typed)

9

3. STUDY THE DESIGN OF 3 WTP (TOKOR, S.V. MAI NEFHI) AND PROPOSE THE 
APPROPRIATE OPERATION

(1) TOKOR WTP
STUDY OF DESIGNED (DESIGNED CAPACITY 18,000M3/DAY) 

※1, ※2  G value and GT value means the indicator for degree of mixing. 
※3 We assumed that inclined plate of 8mL×6.4mW×0.9mH/basin ×2 basins are installed.
※4 Sludge generation per day is as follows;
<Pre-condition>
・Turbidity of raw water: 100 NTU,  1 NTU=1mg/L as Suspended Solids(SS), Sludge Concentration is 10,000 mg/L
<Sludge generation per day>
18,000m

3
/day×(100mg/L+5mg-Al2O3/L×1.53)÷10,000(g/m

3
)=194m3-sludge/day 

<Days when generated sludge reaches 1/3 of sedimentation volume>
519m

3
×1/3÷194m3-sludge/day = 0.9 days

Facility
Existing WTP Design Criteria of Japanse Water 

Treatment Plant for Drinking WaterSpecification Design Condition

Mixing Basin

1.6mW×1.6mL×1.6mH×2 basins
(Total volume 8.2m3)
Mechanical mixer installed for each basin
※Mixers are not currently working. 

Retention Time: 
8.2m

3
÷18,000m

3
/day×1440=0.65min

※Design condition for mixing is unknown.

Retension Time: 1～5min
G value

※1
:  100 1/sec or more

Flocculation 
Basin

4mW×4mL×3.5mH×4 basins /line×2 lines 
(Total volume 448m

3
)

Mechanical flocculator installed for each basin
※Some of flocculators are not currenlty working.

Retention Time:
448m

3
÷18,000m

3
/day×1440=35min

※Design condition for mixing is unknown.

Retension Time: 20～40min
G value:  10～75 1/sec or more
GT value

※2
:  23,000～210,000(-)

Sedimentatio
n Basin※4

11.6mL×6.4mW×3.5mH /line×2 lines
(Total surface area 148 m

2
, Total volume 519m

3
)

Upflow type with inclined plate

Surface load:
18,000m

3
/day÷461m

2※3
÷1440×1000=27mm/min

Upflow velocity:
18,000m

3
/day ÷148 m

2
÷1440×1000 = 84mm/min

Retension Time:
519m

3
÷18,000m

3
/day×24hr = 0.7hr (=41min)

In case of upflow typed sedimentation 
with inclined plate (In case only 
aluminum sulfate is applied)
Surface load: 7～14mm/min
Upflow velocity: 80mm/min or less
※Distance between the bottom of 
tank and the bottom of inclined plate 
should be 1.5m or more.

Sand Filter 
Basin

2.4mW×3.0mL×2 ponds/basin×6 basins 
(Total surface area 86.4 m

2
)

2 kind of sands (anthracite+sand) are applied.

Linear velocity:
18,000m

3
/day÷86.4m

2
=208m/day

In case 2 kind of sands (anthracite + 
sand ) are applied.
Linear velocity: 240m/day or less

10

3. STUDY THE DESIGN OF 3 WTP (TOKOR, S.V. MAI NEFHI) AND PROPOSE THE 
APPROPRIATE OPERATION

(1) TOKOR WTP

CHARACTERISTICS OF DESIGNED

• The sedimentation basin is designed with relatively high 
surface load by installing inclined plate . 

• Therefore surface area and volume of sedimentation basin are 
relatively small. (Designed RT= 0.7 hr)

• But sludge needs to be discharged from sedimentation basin
at a short interval because volume of basin is small. In case 
turbidity of raw water is  100 NTU, sludge have to be 
discharged once a day at least.

• Because upflow typed inclined plate is installed at the right 
angle against the flow, the flow is completely blocked if sludge 
is accumulated on the bottom of sedimentation basin.

11

3. STUDY THE DESIGN OF 3 WTP (TOKOR, S.V. MAI NEFHI) AND PROPOSE THE 
APPROPRIATE OPERATION

(1) TOKOR WTP

HORIZONTAL FLOW TYPED SEDIMENTATION BASIN WITH INCLINED PLATE

12

3. STUDY THE DESIGN OF 3 WTP (TOKOR, S.V. MAI NEFHI) AND PROPOSE THE 
APPROPRIATE OPERATION

(2) S.V. WTP

SCHEMATIC FLOWSHEET  OF S.V. WTP

Receiving Basin Flocculation Basin
Sedimentation  Basin Sand Filtration Basin

From S.V. Dam

To Clean Water Basin

Design Capacity : 8,000m3/day 

Alum (Solid Typed)

From Adi Sheka Dam

Appendix 6-2



13

3. STUDY THE DESIGN OF 3 WTP (TOKOR, S.V. MAI NEFHI) AND PROPOSE THE 
APPROPRIATE OPERATION

(2) S.V. WTP STUDY OF DESIGN (DESIGNED CAPACITY 8,000M3/DAY) 
Facility

Existing WTP Design Criteria of Japanse Water 
Treatment Plant for Drinking WaterSpecification Design Condition

Mixing Basin

None
※There are 4 receiving basins and 4 aeration 
basin (step typed) 

-

Retention Time: 1～5min
G value

※1
:  100 1/sec or more

Flocculation 
Basin

0.45mW×20mL×0.4mH×19channels/line×2 
lines 
(Total volume 137 m

3
)

※There are no baffle plates.

Retention Time:
137m

3
÷8,000m

3
/day×1440=25min

※GT value is very low.(no agitation device)

Retention Time: 20～40min
G value:  10～75 1/sec or more

GT value
※2

:  23,000～210,000(-)

Sedimentation 
Basin ※3

<1st Sedimentation>
1st: 9.0mW×19.6mL×5mH
2nd: 9.0mW×19.6mL×5mH
3rd: 5.9mW×18.0mL×5mH
4th: 5.9mW×18.0mL×5mH
5th: 9.0mW×19.6mL×5mH
(Total surface area 742m2, Total volume 
3,706m3)
<2nd Sedimentation>
4mW×7.5mW×2.9m×6basins

Surface load:
8,000m

3
/day÷742m

2
÷1440×1000=7.5mm/min

Retention Time:
3,706m

3
÷8,000m

3
/day×24hr =11.1hr

In case of sedimentation without 
inclined plate (In case only aluminum 

sulfate is applied)
Surface load: 15～30mm/min

Sand Filter Basin
2.2mW×2.5mL×2 ponds/basin×6 basins 
(Total surface area 66m

2
)

Linear velocity:
8,000m

3
/day÷66m

2
=121m/day

In case 1 kind of sand is applied.
Linear velocity: 120m/day or less

※1, ※2  G value and GT value means the indicator for degree of mixing. 
※3 Sludge generation per day is as follows;
<Pre-condition>
・Turbidity of raw water: 100 NTU,  1 NTU=1mg/L as Suspended Solids(SS), Sludge Concentration is 10,000 mg/L
<Sludge generation per day >
8,000m

3
/day×(100mg/L+5mg-Al2O3/L×1.53)÷10,000(g/m

3
)=86m

3
-sludge/day

<Days when generated sludge reaches 1/3 of sedimentation volume>
3,706m

3
×1/3÷86m

3
-sludge/day = 14.4days 14

3. STUDY THE DESIGN OF 3 WTP (TOKOR, S.V. MAI NEFHI) AND PROPOSE THE 
APPROPRIATE OPERATION

(2) S.V. WTP
CHARACTERISTICS OF DESIGNED

• The sedimentation basin has relatively big volume. 
(Designed RT=11.1 hr, Designed SRT=14.4 days in case
turbidity of raw water is 100 NTU)

15

3. STUDY THE DESIGN OF 3 WTP (TOKOR, S.V. MAI NEFHI) AND PROPOSE THE 
APPROPRIATE OPERATION

(3) MAI NEFHI WTP

SCHEMATIC FLOWSHEET  OF MAI NEFHI WTP

Receiving Basin

Sedimentation  Basin
※High rate coagulate sedimentation basin 

(sludge blanket type)

From Mai Nefhi Dam

To Clean Water Basin

Design Capacity : 20,000m3/day 

Sand Filtration Basin

Alum (Solid Typed)

16

3. STUDY THE DESIGN OF 3 WTP (TOKOR, S.V. MAI NEFHI) AND PROPOSE THE 
APPROPRIATE OPERATION

(3) MAI NEFHI WTP
STUDY  OF DESIGN

Facility
Existing WTP Design Criteria of Japanse Water 

Treatment Plant for Drinking WaterSpecification Design Condition

Mixing Basin

None
※Function of flocculation is included in 
sedimentation basin. 

-

Retention Time: 1～5min
G value

※1
:  100 1/sec or more

Flocculation 
Basin

None
※Function of flocculation is included in 
sedimentation basin.

-

Retention Time: 20～40min
G value:  10～75 1/sec or more
GT value

※2
:  23,000～210,000(-)

Sedimentation 
Basin ※1

High rate coagulate sedimentation basin (sludge 
blanket type)
13.6mW×12.4mL×3.8mH×2basins 
(Total surface area 337m

2
, Total volume 

1282m
3
)

Surface load:
20,000m

3
/day÷337m

2
÷1440×1000=41mm/min

Retention Time:
1,282m

3
÷20,000m

3
/day×24hr =1.5hr

In case of high rate coagulate 
sedimentation basin with sludge 
blanket type (In case only aluminum 
sulfate is applied)
Surface load: 40～60mm/min

Sand Filter 
Basin

7.6mW×3.7mL×6 basins 
(Total surface area 168m

2
)

Linear velocity:
20,000m

3
/day÷168m

2
=119m/day

In case 1 kind of sand is applied.
Linear velocity: 120m/day or less

※2    Sludge generation per day is as follows;
<Pre-condition>
・Turbidity of raw water: 100 NTU,  1 NTU=1mg/L as Suspended Solids(SS), Sludge Concentration is 10,000 mg/L
<Sludge generation per day >
20,000m3/day×(100mg/L+5mg-Al2O3/L×1.53)÷10,000(g/m

3
)=215m

3
-sludge/day

<Days when generated sludge reaches 1/3 of sedimentation volume>
1,282m

3
×1/3÷215m

3
-sludge/day = 2.0days

17

3. STUDY THE DESIGN OF 3 WTP (TOKOR, S.V. MAI NEFHI) AND PROPOSE THE 
APPROPRIATE OPERATION

(3) MAI NEFHI WTP
CHARACTERISTICS OF DESIGNED

• (According to the manufacture's manual) sedimentation basin has 3 functions, that is,
mixing with coagulant  and flocculation in addition to sedimentation.

• (According to the manufacture's manual) turbidity can be removed in the sedimentation 
basin at high speed sedimentation (Surface load= 41mm/hr) by sludge blanket 
operation.

※Sludge blanket operation means the operation that turbidity in the inlet is separated at 
high speed by contacting with sludge accumulated in the bottom of basin.

Characteristics of sludge blanket operation is ;
• In case turbidity in raw water is high, accumulated sludge on the bottom of 

sedimentation tank often overflows from weir of effluent.
• In case turbidity in raw water is low, sludge is not accumulated on the bottom of 

sedimentation basin and turbidity in raw water often overflows from weir of effluent.
• Discharging rate of sludge has to be controlled so that some accumulated sludge can be 

kept on the bottom of sedimentation tank. Therefore skilled technique  is required for 
discharging sludge.

18

4. PROPOSAL OF DOSING ALUMINIUM SULPHATE (ALUM) IN TOKOR WTP 
USING EXISTING POWDERED ACTIVATED CARBON DOSING EQUIPMENT

WATER TREATMENT PROCESS WHICH DECEASES TURBIDITY  
FROM 10～100NTU TO DRINKING WATER LEVEL  

Mixing
Basin

Flocculation
Basin

Sedimentation
Basin

Sand Filtration
Basin

Raw Water

Approx. 10～100 NTU

Coagulant
10 NTU or less 2 NTU or less

Mix turbidity in the 
raw water and 
coagulant by rapid 
mixing

Get coagulated 
floc bigger by slow 
mixing

Settle coagulated 
floc and discharge 
them

Separate 
coagulated floc 
into the 
supernatant by 
sand filter

Key for good 
performance 

REQUIRED ITEM FOR GOOD COAGULATION AND FLOCCULATION  

• Rapid mixing (between turbidity and coagulant)
• Slow mixing (for flocculation)
• Add coagulant at appropriate dosing rate

Appendix 6-3



19

PROPOSAL OF DOSING ALUMINUM SULFATE (ALUM) IN TOKOR WTP
USING EXISTING CHEMICAL FACILITY  

P

(Originally ) Powdered Activated 
Carbon (PAC) Facility 

Volume: 20m3

Alum

Flow Rate : 5.4 L/min

To Mixing Basin

Design Flow Rate: 
18,000m3/day( =750 m3/hr)

From Tokor Dam1,200kg

60 kg‐Alum/m3

3.6g‐Al2O3/m
3

Inlet Channel 

(Hydraulically Mixing)

Turbidity : Approx. 50 NTU

※In case of 8 hours operation per day, alum 
solution needs to be made once  every 3 days 

4. PROPOSAL OF DOSING ALUMINIUM SULPHATE (ALUM) IN TOKOR WTP 
USING EXISTING POWDERED ACTIVATED CARBON DOSING EQUIPMENT

Inlet Channel from Tokor Dam 

Appendix 6-4



 
 

 
 
 
 
 
 
 
 
 
 
 
 

 
Appendix-7:  Material for 3rd Interim Meeting 

 
 





3RD INTERIM MEETING
A U G U S T  2 01 6

J I C A  E X P E R T  T E A M

C O U N T E R P A R T  T E A M

1

Asmara Water Supply Infrastructure (Data 
Collection and Management) Project

CONTENTS

1. Summary of the Result regarding  Operation and Water
Quality  for Each Water Facility(From August 11 to 31)

2. Confirmation of Daily and Monthly Output regarding  the
Activity of Recording , Collecting and Summarizing  the
Operation and Water Quality Data

2

3

(1) Operation

Result of Data Recording (Operation Sheet)  as of August 31, 2016

1. SUMMARY OF THE RESULT REGARDING  OPERATION AND WATER QUALITY 
FOR EACH WATER FACILITY (FROM AUGUST 11 TO 31)

Check the Progress of Recording Operation Sheet As of August 31, 2016

Person Checked: Abel 

1 2 3 4 5 6 7 8 9 10 11 12 13 14 15 16 17 18 19 20 21 22 23 24 25 26 27 28 29 30 31

1. Water Treatment Plant

S.V.WTP Mulugeta G/kidan No water come from any dam

Toker WTP Festsum misgna

May Nefhi WTP Kibrab

2. Dam/Intake Facility

Adi Sheka Dam Okbay Sereke Mechanical problem happened

Toker Dam Tekie

3. PS/Reservoir

Sembel PS Habtemariam

Godaif PS Teklemariam

Denden PS Michael Tesfazgi ? ? ?

Testserat Araia Mebrahto

Mai Chehot Yohannes Tedla

Monpolio Michael Temesgen No Water No Water

Algena Camp Yonas

Not appropriate data?

Date
Responsible PersonFacility

Data is already submitted to
central office.

Data is recorded at the facility. But
they are still kept at the facility.

No Record
Not Operating (Not
Scheduled)

Not Operating (as
Scheduled)

4

(1) Operation

Result of Water Level in Each Dam 
(From Aug.11 to Aug.31)

1. SUMMARY OF THE RESULT REGARDING  OPERATION AND WATER QUALITY 
FOR EACH WATER FACILITY (FROM AUGUST 11 TO 31)

Note.
Total Days Data Recorded Ave. Max. Min.

Days Days m m m
Adi Sheka Dam 21 21 11.4 11.6 11.4 Max.=17.8m

Tokor Dam 21 19 17.6 17.8 17.3 Max.=49m, Lowest intake valve = 11m
Mai Nefhi Dam 21 18 17.1 17.8 16.2 Max.=35m

Number of Data Recorded Water Level from Bottom (m)
Name of Dam

5

(1) Operation

Result of Intake Volume from Each Dam 
(From Aug.11 to Aug.31)

1. SUMMARY OF THE RESULT REGARDING  OPERATION AND WATER QUALITY 
FOR EACH WATER FACILITY (FROM AUGUST 11 TO 31)

Recorded Not Recorded

Days Days Days Days hr/day hr/day m3/day m3/hr m3/day

Adi Sheka Dam 21 13 1 7 6.9 10.4 3,461 500 12,007

Intake volume is estimvated by water meter.
Not work due to mechanical problem of pump from
Aug.20 to Aug.25 and electric power outage in Aug
31.

Tokor Dam 21 19 2 0 7.7 7.7 7,607 990 23,760

Intake volume is estimvated by operating time of

pump (hr) × rated flow rate of pump (m3/hr)

Mai Nefhi Dam 21 18 1 2 15.0 16.6 6,735 450 10,800

Intake volume is estimvated by opening time of
intake valuve(hr) × rated flow rate against opening

ratio of intake valuve(m3/hr)
Not operated due to the problem of electric facility
in Sembel PS from Aug.21 to Aug.22

Total 17,803

Name of Dam Not Working Day Note.

Average Intake Volume
Working Day

Total Days
In the Period of Data

Recorded Excluding Not Working Day

Averaged Operating Time per Day

In the Period of Data

Recorded

Excluding Not

Working Day

Number of Data Recorded

6

(1) Operation

Result of Receiving Water Volume in Each WTP 
(From Aug.11 to Aug.31)

1. SUMMARY OF THE RESULT REGARDING  OPERATION AND WATER QUALITY 
FOR EACH WATER FACILITY (FROM AUGUST 11 TO 31)

Recorded Not Recorded

Days Days Days Days hr/day hr/day m3/day m3/hr (=m3/day)

S.V WTP Adi Sheka Dam 21 0 14 7 Not Recorded Not Recorded Not Recorded Not Recorded Not Recorded

Inlet volume is not recorded.
Water is not received from Adi Sheka dam due to
mechanical problem of pump in Adi Sheka dam from
Aug.20 to Aug.25

Adisheka Dam 21 1 1 19 0.2 4.3 76 350 8,400

Tokor Dam 21 18 2 1 6.9 7.3 6,225 900 21,600

Mai Nefhi WTP Mai Nefhi Dam 21 18 1 2 15.0 16.6 6,735 450 10,800

Intake volume is estimvated by opening time of intake
valve(hr) × rated flow rate against opening ratio of

intake valve(m3/hr)
Not work due to electrical problem on Sembel PS
from Aug.21 to Aug.22

Total -

Intake volume is estimvated by operating time of
pump (hr) × rated flow rate of pump (m3/hr)
Water is received from Adisheka dam from Aug.9 to
Aug.10 and Aug.30.
Water is received from Tokor dam from Aug.9 to
Aug.30. But water is not received from Tokor dam in
Aug.18 due to mechanical problem of pump in Tokor
dam.

In the Period of Data

Recorded Excluding Not Working Day Note.Total Days
Working Day In the Period of Data

Recorded

Excluding Not Working

Day
Not Working Day

Tokor WTP

Name of WTP

Averaged Operating Time per Day Averaged Flowrate per Day

Water Source

Number of Data Recorded

Appendix 7-1



7

(1) Operation

Result of Water Production in Each WTP 
(From Aug.11 to Aug.31)

1. SUMMARY OF THE RESULT REGARDING  OPERATION AND WATER QUALITY 
FOR EACH WATER FACILITY (FROM AUGUST 11 TO 31)

Recorded Not Recorded

Days Days Days Days hr/day hr/day m3/day m3/hr (=m3/day)

S.V WTP Adi Sheka Dam 21 14 0 7 5.5 8.2 1,643 300 7,200

Water production volume is estimated by operating
time of pump (hr) × rated flow rate of pump (m3/hr)
Not work due to not receiving water from Aug.20 to
Aug.25

21 14 2 5 4.4 5.6 2,217 500 12,000
(By Gravity) 2,479

(Total) 4,696

Mai Nefhi WTP Mai Nefhi Dam 21 8 11 2 14.2 17.8 5,037 354 8,499
Water production volume is estimated by water meter.
Not work due to electrical problem on Sembel PS
from Aug.21 to Aug.22

Total 11,376

Water production volume is estimated by operating
time of pump (hr) × rated flow rate of pump (m3/hr)
Not work due to not receiving water in Aug.18.
Trasmission pump was stopped due to electric power